



**BUREAU  
VERITAS**

# TEST REPORT

LAB NO. : (5509)161-1793

DATE : June 15, 2009

PAGE : 1 OF 3

**APPLICANT** : BANGKOK SCREEN CO., LTD.  
80/25 MOO 1 RAMA 2 RD., THAKHAM, BANGKHUNTIEN,  
BANGKOK 10150 THAILAND

**CONTACT PERSON** : NANTANA .V

**DATE OF SUBMISSION** : June 10, 2009

**PERFORMANCE DATE** : June 11, 2009 – June 15, 2009

**NO. OF WORKING DAYS** : 3

**SAMPLE DESCRIPTION** : HEAT TRANSFER OF KALENJI ISOTYPE  
Product End Use: APPAREL  
Color: SILVER REFLECTIVE  
Style No.: K02040R  
P.O. No.: SP/SU”10  
Fabric Content: KS655/2 POLYESTER FLEECE  
Manufacturer: GARMENT MAUFACTURING  
Country of Origin: THAILAND  
Country of Destination: FRANCE

**TESTED ITEM(S):** 1. Silvery / grey heat transfer

## SUMMARY OF TEST RESULTS

TEST REQUESTED	CONCLUSION	REMARK
Dimethyl Fumarate content – European Directive 2009/251/EC	PASS	-

### REMARK

If there are questions or concerns on this report, please contact:

(852) 2494 1001

analytical-enquiry@hk.bureauveritas.com

BUREAU VERITAS HONG KONG LIMITED

PREPARED BY : \_\_\_\_\_ Ed \_\_\_\_\_

DR. LEE SIU MING  
SENIOR MANAGER, CHEMICAL AND ANALYTICAL SERVICES

DK

Bureau Veritas Hong Kong Limited  
Consumer Products Services Division  
Kwai Chung Office  
Unit 1219, 12/F., Vanta Industrial Centre,  
21-33 Tai Lin Pai Road, Kwai Chung, N.T., Hong Kong.  
Tel: (852) 2418 1222 Fax: (852) 2480 6666 www.cps.bureauveritas.com

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.mtl-bvta.com> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from the date of issuance of this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

The content of this PDF file is in accordance with the original issued reports for reference only.  
This Test Report cannot be reproduced, except in full, without prior written permission of the company.

**Photo of the Submitted Sample**



Sample Number  
(5509)161-1793



LAB NO. : (5509)161-1793  
DATE : June 15, 2009  
PAGE : 3 OF 3

### TEST RESULT

#### Dimethyl Fumarate content – European Directive 2009/251/EC

Parameter	Unit	Result	Maximum Allowable Limit
		1	
Dimethyl Fumarate	mg/kg	<0.03	0.1
<b>Conclusion</b>	-	PASS	-

Test Item 1: Silvery / grey heat transfer

Note: mg/kg = milligram per kilogram

Method: Sample was extracted with organic solvent and then analyzed by Gas Chromatograph Mass Spectrometer.

END